
 
TECHNICAL DOCUMENT  DOCUMENT NO. A4040-2 PAGE 1/2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Notice 
1) Please acknowledge, we will stop the replenishment of stocks of parts when seven 

years have passed after end of sales or ten years have passed after end of production, 
therefore if the parts will be out of stock, we cannot supply anymore. 

2) “LIST PRICE EACH” is determined when parts list was created or on the date of 
correction, please acknowledge it will be changed in the future without any prior 
notice. 

 
 
 
 
 
 
 
 
 
 
 
 
 

ISSUE : June 16, 2011 
 
 
 
 
 
 
 
 
 
 

CONSEC CORPORATION 
   

PARTS LIST 

□59 Pole Base SB-594-1000 
 
 

ED-11 

REV. DATA OF CORRECTION CORRECTED DETAIL 

 Jul 17.2012 ① Changed the list price of NO.4 in the page 2. 
② Changed from NO.6 Level Bolt M16×100 to M16×110 in the page 2. 

 Feb 03.2025 Added No.9 in page 2. 

 



□59 POLE BASE SB-594-1000 DOCUMENT NO. A4040-2 PAGE 2/2 
     

 
  

NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1 002001978 Pole □59×995L SB-591 1  ¥38,500- 

2 002000240 Rack 2M×779L 1  ¥21,000- 

3 003210516 Hex. Socket Head Cap Screw M5×16 9  ¥20- 

4 003201280 Hex. Head Bolt M12×80 2  ¥310- 

5 003341200 Spring Washer 12 2  ¥15- 

6 
002000918 Leveling Bolt M16×110 (Dihedral Width 21) 4 New)  

After Lot No.0312 ¥300- 

002000992 Leveling Bolt M16×100 (Dihedral Width 21) 4 Old） ¥300- 

7 003281600 Hex. Nut M16 4  ¥50- 

8 002003692 Base SB-594 1 After Lot No.0122 ¥18,500- 

9 003161383 Insert Nut M16 4 Attachment to 8 ¥400-  


